
INDIANA-AMERICAN WATER COMPANY, INC. 

DIRECT TESTIMONY 

OF 

MATTHEW H. HOBBS, II 

SPONSORING ATTACHMENTS MHH-1 THROUGH MHH-24 

March 31, 2023

Cause No. 45870 Petitioner’s Exhibit No. 3

CBruce
New Stamp



Hobbs - 1 

DIRECT TESTIMONY 

OF 

MATTHEW H. HOBBS, II 

INTRODUCTION 1 

Q. Please state your name and business address. 2 

A. My name is Matthew H. Hobbs, II.  My business address is 153 North Emerson Avenue, 3 

Greenwood, Indiana 46143.   4 

Q. By whom are you employed and in what capacity? 5 

A. I am employed by Indiana-American Water Company, Inc. (“Indiana-American”, or 6 

“Company”) as Director of Engineering. 7 

Q. What do your job responsibilities include? 8 

A. My job responsibilities are to lead and direct a staff of engineering personnel at Indiana-9 
[...]
operations staff if this event occurred. 16 

- Naturally occurring ammonia is present in some of the source water and not having an 17 

ammonia feed system can present challenges for maintaining a stable chloramine level. 18 

Implementing stable breakpoint chlorination with the existing plant is also challenging 19 

because of the lack of a good common feed point with the detention tank beneath the 20 

plant.  Breakpoint chlorination may be considered during the design process for the 21 

project. 22 



 

Hobbs - 27 

While the Company considered continuing to use the existing facility, doing so was not the 1 

recommended solution for a variety of reasons.  It would require major facility upgrades 2 

and replacements, or essentially a rebuild of the existing facilities, along with requiring 3 

construction of new plant facilities for adequate capacity expansion, for conversion from 4 

gaseous chlorine to liquid sodium hypochlorite, and for addition of liquid ammonium 5 

sulfate.  Maintaining the existing facility would also require additional cost for providing 6 

treatment while it is rebuilt.  By constructing one new expandable facility, the Company 7 

can maintain safe and reliable service while the new facility is being completed. The old 8 

facility will then be retired.  Additionally, well 4 will be retired and replaced with a new 9 

well at appropriate distance from the other wells, to provided adequate source capacity 10 

more reliably.  The project anticipated in service date is August 31, 2024, with an 11 

anticipated cost of $29,817,795. 12 

Q.  Are you providing any supplemental attachments to support the Sheridan Water 13 

Treatment Plant Project? 14 

A.  Yes. See Attachments MHH-14 through MHH-23 for additional details regarding the 15 

Sheridan Water Treatment Plant major project. Attachments MHH-14 and MHH-15 16 

include the portions of the Draft 2022 Sheridan Comprehensive Planning Study that relate 17 

to the Sheridan Water Treatment Plant Project. Additional supplemental attachments 18 

include design-build request for proposal documents, design-build proposals received, 19 

basis of design report, 90% drawings and specifications for the design of the proposed 20 

facility. 21 

 22 



 

Hobbs - 28 

 RECURRING PROJECTS LESS THAN $500,000 1 

Q. Does the Stipulation and Settlement Agreement in Cause No. 45142 require Indiana-2 

American to provide specific information to support recurring projects included in 3 

this Cause? 4 

A. Yes, as I testified, the Stipulation also requires the Company to provide specific 5 

information for forecasted recurring capital investments that are individually less than 6 

$500,000. For the forecasted recurring projects, Paragraph 6(a) of the Settlement 7 

Agreement requires Indiana-American to provide: (i) categories of recurring projects; (ii) 8 

cost projections by category; and (iii) identification of the historic operating experience 9 

and assumptions including applicable unit costs, quantities and contingency and non-10 

construction costs used to build the cost projections for known and anticipated recurring 11 

investments. This information is included in Attachment MHH-6. 12 

Q. What categories of forecasted recurring projects are included for recovery in this 13 

Cause? 14 

A. The categories of forecasted recurring projects are included in Attachment MHH-6. 15 

Q. What are the cost projections by category for the forecasted recurring projects? 16 

A. The costs, including the projected unit costs, are set forth in Attachment MHH-6.  17 

Q. The Settlement Agreement also requires Indiana-American to “[identify] in 18 

testimony, attachment(s), or workpaper(s) the historic operating experience and 19 

assumptions, including applicable unit costs, quantities and contingency and non-20 

construction costs used to build the cost projections for known and anticipated 21 

recurring investments.”  How is Indiana-American providing this information? 22 



 

Hobbs - 29 

A. The costs set forth in Attachment MHH-6 are generally based upon the Company’s actual 1 

historical experience and actual historical unit costs as explained in the Attachment.    We 2 

do not project these costs broken down by contingency and non-construction, as we are 3 

projecting based upon actual historical experience.  That actual historical experience is an 4 

all-in cost that would include both construction and non-construction costs and would 5 

include the actual contingency that was experienced.  For those few categories that are not 6 

based upon historical unit costs, please see Attachment MHH-6 for a description of how 7 

the costs are projected.  These also are not forecasted by breaking down costs between 8 

construction and non-construction. 9 

SOURCES OF SUPPLY  10 

Q. Is Indiana-American also including future sources of supply in this Cause? 11 

A. Yes.  The Company is including the following future sources of supply in this Cause:  12 

I10-100020 KOK Sheridan Property Acquisition for New Well or Wells 

I10-500003 CRW SOS Test and Property Acquisition 

I10-600024 NOB Hamilton Co SOS Property Purchase 

I10-600010-03 NOB WRCC SOS Property 

 13 

The Company has prepared plans to develop each of these future sources of supply and is 14 

seeking approval of those plans and to add the actual costs of these sources of supply to 15 

the value of the Company’s property pursuant to Ind. Code § 8-1-2-23.5.  The plans are 16 

attached to my testimony as Attachment MHH-24.  Under Ind. Code § 8-1-2-23.5, a public 17 

utility’s plan must include a completion date by which the public utility will place the future 18 



 

Hobbs - 30 

source of water supply into service.  Section 23.5 also requires the public utility’s plan to 1 

include: (1) the public utility’s timetable for placement in service of the future source of 2 

supply; (2) the cost of the source of supply; (3) the need for a new source of supply within 3 

the public utility’s timetable; (4) the availability of alternatives to the proposed source of 4 

supply; and (5) the need to secure property rights to preserve and protect the planned future 5 

source of supply.  This information is included in the Company’s plans for each of the 6 

future sources of supply. 7 

Q. Are the Company’s future source of supply plans reasonable and prudent for the 8 

provision of safe and reliable service? 9 

A. Yes as explained in the respective plans, we are forecasting source of supply shortages in 10 

the coming years in these operations.  It is therefore necessary that we begin plans and 11 

work so that we can continue to provide safe, adequate, and reliable service in these 12 

communities.  It is necessary that we secure the property rights now so that the property 13 

does not develop in a fashion that would later preclude its use as a source of supply. 14 

Q. Does this conclude your Direct Testimony? 15 

A. Yes.  16 





³
Regulated Service Areas March 28, 2023

Northwest
Indiana

Lowell

West Lafayette

Warsaw

Wabash

Somerset

Crawfordsville

Waveland

Kokomo

Russiaville Summitville

Muncie
Winchester

Richmond

Noblesville

Sheridan

Mecca

Terre Haute
Farmersburg
SullivanMerom

Shelbyville

Johnson
County

Mooresville

Seymour

YankeetownNewburgh

Georgetown

Charlestown
River's Edge

Southern
Indiana

Claypool

Cause No. 45870 
Attachment MHH-1 

Page 1 of 1



 

 

ATTACHMENT MHH-2 IS FILED 

AS AN EXCEL ATTACHMENT 



Project Name: Kokomo Wastewater Sheridan WWTP Improvements 
Project Number: I10-110001 
Project Location: Sheridan  
Actual Cost: $9,263,787  
Actual In-Service Date:  May 28, 2021 

Project Description 
Design and construct new facilities at the wastewater treatment plant to improve and expand 
treatment to eliminate plant overflows, comply with an agreed order and compliance plan with 
IDEM, and to enable growth in the community.  

Background  
The existing Sheridan Wastewater Treatment Plant was rated for 0.5 MGD average daily flow 
(ADF) and 1.0 mgd peak daily flow (PDF). Existing peak flows at the plant were estimated to 
exceed 1.6 MGD and could be significantly higher. The existing plant was inadequate for 
treating higher flows that occur at the plant during rain events and saturated ground conditions. 
This resulted in overflows of untreated wastewater in violation of State requirements.  

The existing plant was also inadequate for community growth. The plant headworks wet well, 
pumping, and piping system capacities were inadequate for higher flows, which resulted in 
untreated wastewater overflows at the headworks. The headworks screening channel was a single 
channel and did not enable removal from service for maintenance or rehabilitation. 
Recommended Standards for Wastewater Facilities identify a design with dual or multiple 
screening channels as being the recommended standard, with slide gates to isolate flow from any 
screening unit, and to facilitate dewatering of each unit for inspection, maintenance, and 
rehabilitation.  

The existing aerated Biolac lagoon and liner was over 20 years old and had condition and 
treatment deficiencies. The existing Biolac liner and internal aeration equipment was at the end 
of its life. The existing Biolac unit was also equipped with a small rectangular integral secondary 
clarifier, also over 20 years old. The Biolac and integral clarifier were inadequate for higher flow 
rates causing solids to be blown out of the clarifier, not allowing for proper settling and 
treatment, and entraining solids that settled in lower flows and passing them through to the 
polishing pond.  

The integral clarifier was not equipped with mechanical skimming of floating solids which could 
result in solids passing through the treatment process. When solids were not settled in the 
integral clarifier, they passed through to the polishing pond. Solids had to then be removed from 
the polishing to pond. The plant also did not have a parallel settling treatment process to enable 
the existing Biolac and clarification system to be removed from service for rehabilitation.  

Recommended Standards for Waterworks identifies a design with multiple settling units capable 
of independent operation as being the recommended design standard. Increasing the overall 
treatment plant capacity required that capacity be increased for various other parts of the 
treatment process including aeration, chlorine disinfection feed, and contact tank. Other plant 

Cause No. 45870 
Attachment MHH-3 

Page 1 of 17



deficiencies were addressed and included installing above ground ferric storage and installing 
improved control and SCADA systems. 
 
Alternatives  
Three alternatives were identified and considered. All alternatives included a new headworks 
facility with larger capacity and reliability features. All alternatives included replacing the liner 
and aeration equipment in the existing Biolac aeration lagoon, constructing a new chlorine 
disinfection feed system and contact tank, installing expanded aeration capacity and improved 
control and SCADA equipment. The new headworks facility included an appropriately size wet 
well, multiple influent pumps for varying flows and reliability, and a mechanical screen and 
bypass channel for reliability and maintenance. A grit removal structure and system were not 
planned as part of this project however they were contemplated in the overall design layout for 
future installation. In addition to the component alternatives described below, an alternative for 
replacing the existing Biolac system with an oxidation ditch concept was also contemplated but 
was not selected due to its anticipated higher cost. 
 
Option No. 1: Construct two new 65 ft. diameter clarifiers and retire the existing polishing pond 
and existing clarifiers, which are integral to the existing Biolac aeration lagoon. 
 
Option No. 2: Construct one new 46 ft. diameter clarifier and retire the existing polishing pond. 
 
Option No. 3: Construct one new 65 ft. diameter clarifier and retire the existing polishing pond. 
The existing integral clarifiers would continue to be operated only during dry periods when 
maintenance is performed on the new circular clarifier. Also construct a second Biolac lagoon 
without integral clarifiers. 
 
Recommended Solution 
Option No. 3, consisting of one 65 ft. diameter clarifier and the second Biolac aerated lagoon, 
along with the components common to all alternatives, is recommended because it would 
increase the plant peak flow capacity from to 1.0 to 3.0 MGD, which would eliminate plant 
overflows and provide adequate capacity for community growth.  
 
Option No. 2, provided only 1.5 MGD peak flow capacity which was inadequate to eliminate 
plant overflows, and it would provide no capacity for community growth. This alternative was 
identified before it was realized that the plant has already experienced peak flows estimated to be 
more than 1.6 MGD. Any size clarifier between the 46 ft. clarifier in Option No. 2 and the 65 ft. 
clarifier in Option No. 3 would be only modestly less cost than the 65 ft. diameter clarifier in 
Option No. 3 and would provide less capacity for peak flows and for community growth. 
 
Option No. 1, consisting of two 65 ft. clarifiers would provide 6.0 MGD of peak flow capacity, 
which would provide much more capacity than alternative 3, however at significantly more cost 
than Option No. 3 due to the additional clarifier. Constructing clarifiers larger than 65 ft. 
diameter were considered less optimal for the plant site and for the addition of similar sized 
clarifiers in the future. 
 

Cause No. 45870 
Attachment MHH-3 

Page 2 of 17



Option No. 3 was the preferred design and provided adequate capacity to eliminate overflows, 
and for near term community growth, while maximizing capacity per unit cost. Option No. 3 also 
provided for space for construction of additional similar sized clarifiers in the future. It is also 
noted that in lieu of rehabilitating the existing Biolac aerated lagoon and adding a new Biolac 
aerated lagoon near the existing polishing pond, alternative extended oxidation processes were 
considered, in the form of an oxidation ditch structure concept and an Aqua Pass aeration 
structure process. Each of the aeration structure processes weren’t selected because they were 
more costly than the option of rehabilitating the existing Biolac aerated lagoon and adding a new 
Biolac aerated lagoon near the existing polishing pond. 
 
Benefits  
Option No. 3 provided expanded treatment to eliminate plant overflows, comply with an agreed 
order and compliance plan with IDEM, and would enable growth in the community. Plant peak 
flow capacity was expanded to 3.0 MGD. 
 
Property and/ or easements acquired: No. 

Pipeline project: N/A 

 

Supplemental Workpapers:  
Workpaper MHH-6 CONFIDENTIAL - Wessler Preliminary Engineering Report Sheridan 
WWTP 

Cause No. 45870 
Attachment MHH-3 

Page 3 of 17



Project Name: Crawfordsville Montgomery County Trans Main Ph 1    
Project Number: I10-500004   
Project Location: Crawfordsville 
Actual Cost: $2,777,506   
Actual In-Service Date:  October 14, 2021   
 
Project Description 
The Montgomery County Redevelopment Commission requested water mains be extended into 
one of its infrastructure development zones in three phases. This project was phase 1 of the 
Agreement between Montgomery County and Indiana American Water Company that was 
signed on November 11, 2019, that included approximately 8,000 feet of 20 & 24-inch water 
main.  
 
Background  
There was no water service in the established infrastructure development zone.  The 
Montgomery County Redevelopment Commission requested mains be extended into this 
infrastructure development zone. 
  
Alternatives  
N/A.  

Recommended Solution  
The recommended solution was to design and construct a water main extension into the 